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Test Report

Statement

1.This report is invalid without company’s special seal for testing on assigned page.
2.This report is invalid without authorized person’s signature.
3.This report is invalid where any unauthorized modification indicated.

4.Don’t copy this report in partial (except full copy) without any official approval in written by
our company. This report is invalid without re-stamping the special seal for testing in copying
report.

5.Any holder of this document is advised that this report is for the exclusive use of Intertek's
Customer and is provided pursuant to the agreement between Intertek and its Customer.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement.
This report was made with due care within the limitation of a defined scope of work and on the
basis of information, materials and instructions received from the Customer or its nominated
third parties. Intertek is under no obligation to refer to or report upon any facts or
circumstances which are outside the specific instructions received and accepts no responsibility
to any parties whatsoever, following the issue of the report, for any matters arising outside the
agreed scope of the works. The tests results are not intended to be a recommendation for any
particular course of action. Customer is responsible for acting as it sees fit on the basis of such
results.

6.Intertek's written consent is required to use Intertek's name or logo on the object, product or
service being tested. The observations and test results in this report relate only to the sample
under test. This report alone does not indicate that the item, product or service has passed any
Intertek certification program.

7.The report was digital signed by Shang Hai, Intertek Group plc, please using Adobe Acrobat
Reader to verify the authenticity.
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Intertek Testing Services Shenzhen Ltd. Shanghai Fengxian Branch
Plant 5, No. 6958 Daye Road, Fengxian District, Shanghai, China
Tel: 021-61136116

Website:

Fax: 021-61189921
www.intertek.com

Issue Date: 2021-12-06 Intertek Report No.  210310002SHF-002

Applicant: JINCHENG MAGNESIUM MATRIX (JIANGSU) INTERNATIONAL TRADE CO., LTD

Address: NO.9 DAIWANG ROAD OF HIGH TECH INDUSTRIAL ZONE OF CHENGDONG, TAIXING CITY, JIANGSU
PROVINCE.

Attn: DAVID ZHAO

Test Type: Performance test, samples were selected by Intertek B&C personnel

Product Information

Product Name MagMatrix MgO Fire Rated Structural Panel Brand MagMatrix
S | Sample Amount 70 pcs
anrp ? Good Condition P P
Description Received Date 2021-04-15

Sample ID Model Specification
$210310002SHF.002 Perseverance 12mm

The specimens were randomly selected by Intertek B&C Luke Lv at Jiangsu Jinpeng FireProof Panels Co., Ltd, located
at No. 9 Daiwang Road of High Tech Industrial Zone Dongcheng, Taixing City, Jiangsu Province, China. The specimens
were witnessed during production and tagged prior to shipment on March 15 ~ March 17, 2021.
The subject test specimen is a traceable sample selected from the manufacturer's facility. Intertek selected the
specimen and has verified the composition, manufacturing techniques and quality assurance procedures.

Test Methods And Standards

Test Standard

ASTM D2718-18 Standard Test Methods for Structural Panels in Planar Shear (Rolling Shear)
PS 2-18 Performance Standard for Wood Structural Panels

Specification
Standard

Test Conclusion following page.

The samples were tested according to the above standards, and the results are shown in the

Note:

1.This report relates specifically to the sample(s) that were drawn and provided by the applicant or their nominated third party.
The reported result(s) provide no warranty or verification on the sample(s) representing any specific goods and/or shipment and
only relate to the sample(s) as received and tested.

Report Authorized

Name: Jodie Zhou

Title: Reviewer

Version: 1 May 2020

Amber Chen
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Test Items, Method and Results:

Test Item:
Test Method:

Intertek Report No.

Planar Shear Induced by Five-Point Bending
ASTM D2718-18 Method B

210310002SHF-002

Test Span: 7.56 inch
Test speed: 0.05 inch/min
Test Result:
Specimen Width, in th’it\lir:sg:in ?OI::TE? Failure location Failure mode '\g’fr):e‘s:,hs:ir
1 4.736 0.473 511 At middle support bar Shear 117.6
2 4.735 0.471 471 At middle support bar Shear 108.9
3 4.737 0.476 533 At middle support bar Shear 1219
4 4.735 0.475 492 At middle support bar Shear 112.8
5 4.734 0.472 573 At middle support bar Shear 132.2
6 4737 0.476 509 At middle support bar Shear 116.4
7 4.735 0.474 431 At middle support bar Shear 99.0
8 4.74 0.472 523 At middle support bar Shear 120.5
9 4.743 0.476 496 At middle support bar Shear 113.3
10 4.742 0.475 499 At middle support bar Shear 114.2
Average 4,737 0.474 504 / / 115.7
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Test Items, Method and Results:

Test Item:

Test Method:

Test Condition:

Linear and thickness expansion test measured by exposure to relative humidity

Intertek Report No.

PS 2-18 Section 7.10 & ASTM D1037-12(2020) Section 24

Condition 1: 20°C, 50%RH to constant weight
Condition 2: 20°C, 90%RH to constant weight

210310002SHF-002

Test Result:
Length at 20°C, 50%RH Length at 20°C, 90%RH . .
Specimen ength a . ° i . ° Linear Expansion, % Average, %
constant weight, mm constant weight, mm
1 937.10 938.06 0.10
0.10
2 937.20 938.20 0.11
Thickness at 20°C, 50%RH | Thickness at 20°C, 90%RH . .
. . Thickness Expansion, %
Specimen constant weight, mm constant weight, mm Average, %
Point 1 Point 2 Point 1 Point 2 Point 1 Point 2
1 11.84 12.07 11.86 12.08 0.17 0.08
0.17
2 12.00 12.02 12.02 12.05 0.17 0.25
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Appendix A: Sample Received Photo

Revision:

Intertek Report No.

210310002SHF-002

NO.

Date

Changes

Author

Reviewer

210310002SHF-002

2021-12-06

First issue

Amber Chen

Jodie Zhou
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